SEPA

United States . Office of Research and . EPA/600/2-86/073
Environmental Protection Development December 1985
Agency Washington DC 20460

Critical Review and
Summary of Leachate and
Gas Production from
Landfills




EPA/600/2-86/073
December 1985

CRITICAL REVIEW AND SUMMARY OF LEACHATE

AND GAS PRODUCTION FROM LANDFILLS

by

Frederick G. Pohland and Stephen R. Harper
School of Civil Engineering
Georgia Institute of Technology
Atlanta, Georgia 30332

U.S. EPA Cooperative Agreement CR809997
Georgia Tech Project No. E-20-GO1

Project Officer
Stephen C. James
Land Pollution Control Division
Hazardous Waste Environmental Research Laboratory

OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
[...]
Full-Scale Physical/Chemical Leachate Treatment
FacilitieS.ieivvieneonnnnnan S e e aerasesrentartstcaannasoans . 94

Effiuent Disposal Practices Employed by Full-Scale
Leachate Treatment Facilities..... Gt siereeaa T

Examples of Municipal, Solid Waste Chemical Formulas

Applied to Theoretical Methane Yield Models.......... ceee. 103
Summary of Theoretical Gas Yields from Municipal Solid
Waste Reported in the Literature............ Ceceans Ceeeena 103
Summary of Experimental Observations of Gas Production
from Municipal Solid Waste............ ceerensaas ceeseaas .. 105
Summary of Experimental Observations of Gas Production
Rates in Small-Scale Landfill Simulators........ ceetsaeres 106
On-Line Landfill Gas Recovery Facilities in U.S.......... . 107

Summary of Landfill Gas Composition at Full-Scale
Landfills..eeeeiinnnenncennnnn e ceeeerens e eeaa 108

Trace Constituents Detected in Landfill GaseS....eevesenas 108

Representative List of Organic Compounds Identified
in Landfill Gas........ feeseestaeaeas cetseescaaassaseasesss 109

Summary of Average VOC Concentrations and Threshold
Limit Values.....eiveriiinnerennnns ceseeeeann Ceeses et 110

Advantages and Disadvantages of Gas Collection Piping
Materials..... Ce et et ceesaan cessenaanas ceerees 112

xiii




46

47

Summary of Gas Treatment Methods Available for the

Removal of Water, Hydrocarbons, COp, and HsS.........

Relative Economics of Several Gas Treatment

Alternatives..... Ctere st es et etenrreeaaeens ceeacenan

xiv




ACKNOWLEDGMENT

The authors acknowledge the collaborative efforts of Mr. Joseph Dertien
(leachate treatment), and the able assistance of Mr. Bijoy Ghosh (gas
management) and Dr. Robert C. Bachus (soil interactions) in the acquisition
and evaluation of the materials for this report. The typing efforts of
Ms. Henrietta Bowman and Ms. Elaine Sharpe are also acknowledged together with
the complementary support provided by the School of Civil Engineering at the
Georgia Institute of Technology.

XV







SECTION 1

INTRODUCTION

Sanitary landfills continue to be the most frequently employed method of
solid waste disposal practiced in the United States. Unfortunately, sanitary
landfills remain poorly understood and loosely managed; deficiencies magnified
and manifested by usual inadequacies in waste definition and understanding of
associated environmental variables. During the last decade, the potential for
production of leachate and gas has received major attention particularly in
terms of environmental consequences associated with the migration of leachate
and gas during conversion of waste constituents. These concerns have led to a
variety of developments for control, including the concepts of leachate
containment and total landfill isolation. In accordance with these
strategies, various techniques have been proposed and implemented for the
treatment and disposal of landfill gases and leachates.

The purpose of this report is to provide a review and summary of the
nature of leachate and gas production at landfills, and to couple this
with a concomitant inventory of available techniques for containment, control
and treatment. The review begins with a brief historical perspective of
hazards associated with the migration of leachate and gas from landfill
disposal sites. Factors affecting the quantity and quality of landfill
leachate and gas are then addressed, followed by processes used or advocated
for leachate and gas treatment. Hence, investigations into activated sludge,
aerated lagoons, trickling filters, biodisks, anaerobic contact processes and
in situ leachate recycle technologies as well as coagulation, precipitation,

chemical oxidation, disinfection, adsorption, ion exchange, and reverse

osmosis processes in either separate or combined configurations are detailed.
Finally, methods for the ultimate disposal of leachate and gas are addressed,
including discharge to municipal wastewater treatment plants, land
application, and energy recovery.



SECTION 2

CONCLUSIONS

GENERAL

The development of rational and economically sound solutions to landfill
leachate and gas migration hazards encompasses the analysis of several major
factors. As shown in Figure 1, a given landfill in its natural setting will
affect and be affected by numerous hydrologic and geologic circumstances that
must be properly recognized and managed to minimize human and environmental
risks. In particular, leachate and gases formed as a consequence of external
moisture inputs and waste degradation may migrate into the surrounding
environment, contaminate drinking water supplies and create other
environmental hazards.

The first step towards effective management of gas and leachates at
susceptible landfill sites logically begins with containment by installation
of "impermeable" barriers augmented by drainage, venting, and collection
systems sufficient to handle the inevitable production of leachate and gas.
Following their generation and capture, leachate and gas must be treated and
disposed of in an environmentally acceptable and economically sound manner.

As also shown in Figure 1, there are a number of options available for
leachate and gas management prior to ultimate disposal. Before being
discharged onto land or into a publicly owned treatment works (POTW),
landfill leachate and gas will require treatment by biological and/or
physical-chemical methods. Some of these methods have been proven successful,
while others have been shown to have limited applicability. Moreover, it is
widely recognized that the quantity and quality of landfill leachate and gas
are influenced by numerous variables which have resulted in a diversity of
relative treatment efficiences when similar processes have been applied.
However, some generalizations on the advantages and disadvantages of these
processes have become evident, as are outlined in the remainder of this
section.

LEACHATE TREATMENT PROCESS PERFORMANCE

When considering separate treatment of raw leachate for removal of
biodegradable fractions, bioclogical treatment systems were significantly
superior to physical-chemical techniques. As indicated in the performance
summary presented in Table 1, if given sufficient residence time, biological
processes typically achieved 90 to 99% organics (BODg and COD) removal and
yielded effluents having COD concentrations less than 500 mg/i. The aerobic
treatment processes were generally capable of 90% NH3-N conversion and
typically yielded effluents containing less than 10 mg/l NH3-N for 8, >10 days.

s R g



OIRECT USE

GAS
PIPELINE TREATMENT FLARING

POTENTIAL

T RRUNIGIPAL

i AND ? FIRE HAZARDS
“INDUSTRIAL "
DRINKING WATER : WASTE
CONTAMINATION S
V' 4 4 r
Phaee{ Phase Phase Phase Phase
] " m v v
1.0¢
“ i,
o8} E 80
2 gL
a P
s B2
a 3
S 04f 2 40
£
.
goztad
oot O
EACHATE
RECYCLE
EXTERNAL TREATMENT
BIOLOGICAL TREATMENT PHYSICAL/CHEMICAL TREATMENT
ACTIVATED SLUDGE ANAEROBIC FILTER PRECIPITATION/COAGULATION
AERATED LAGOON ANAEROBIC CONTACT CHEMICAL OXIDATION
STABILIZATION POND DISINFECTION
FIXED-FILM PROCESSES ADSORPTION
. ION EXCHANGE
COMBINED TREATMENT REVERSE OSMOS(S

: !

P.O.TW. == DISCHARGE OPTIONS = LAND APPLICATION

Figure 1. Treatment Options Available for Leachate and
Gas Management and Ultimate Disposal



v e s

TABLE 1.

SUMMARY OF LEACHATE TREATMENT PROCESS CAPABILITIES

BODg CoD TKN Fe Zn Ni
Rem., Effl., Rem., Eff1., Rem., Effl., Rem., Effl., Rem., Effl., Rem., Effl., Comments
% mg/l 3 mg/l % mg/l ) mg/l ) mg/l % mg/l
AEROBIC BIOLOGICAL
PROCESSES
Activated Sludge 95 100 95 500 70-95 10-100 96-99 10-k0 96-99 3-10 60 0.25 8o = 6-10 days
Combined Leachate
and Sewage 94-99 3-15 92-98 25-60 - - - ~-- - -- - -- ratio <5%
Aerated Lagoon 99 5-60 92-98 300-800  40-70* 140-80 99 0.2 - - -- - 8¢ >10 days
Stabilization Pond 93-99 10-100 99 100-400 70-99 4-100 80-99 1-100 - - - - t >H40 days
Aerobic Fixed Film"
ANAEROBIC BIOLOGICAL
PROCESSES
Attached Growth 85-98 100-900 75-95 200-1000 -- - 80-99 5-25 80-99 0.5-10 10-80 0.1-1 6o 210 days
Suspended Growth 85-98 100-900 75-95 200-1000 -- - 80-99 5-25 80~99 0.5-10 10-80 0.1-1 @, >5 days
Leachate Recycle NA <100 NA <5 NA 20-1000 NA 5-50 NA 0.2-1 NA - 6 >500 days
PHYSICAL/CHEMICAL
PROCESSES
Coagulation - - 12 100-10,000 -- -- 95-99 2-17 75-98 <1 ~-= - Lime, alum,
ferric chloride
Oxidation -- - 10-50 99 <1 90 <1 == -- Ozone, chloride
. permanganate
Reverse Osmosis - -- 60-90** 1000-8000 -- - -- -- - -- - - Raw Leachate
86-94 <10 Pretreated Leachate
Ion Exchange - -- 40-70 100-300 -~ - 40-80 1-10 20-96 <1 14-96 < Commercial IX
Resins and GG
Adsorption - -- 75-99 <10 - - 65-95 2-15 - - -- - GAC and PAC

Rem. = Removal; Effl., = Effluent
*Insufficient data to make an adequate judgment; **10C Basis



For 8, of 6 to 10 days, the limiting range for aerobic carbonaceous material
conversion, 60 to 80% nitrification was generally also achieved.

Like the aerobic biological processes, anaerobic biological processes
have been successfully applied for treatment of raw leachates. COD and BODg
removals of 90% were typically achieved at residence times longer than 10 days.
With these conditions, gas production from anaerobic processes ranged from 0.4
to 0.6 m3/kg COD destroyed or 0.8 to 0.9 m3/kg BODg destroyed.

Aerobic biological processes were fairly efficiently applied for removal
of heavy metals. Zinc, iron, cadmium and manganese were removed best,
followed by lower removals of chromium, lead and nickel. Zinc, chromium, and
iron were removed at efficiencies greater than 90% during anaerobic treatment;
copper, lead, cadmium, and nickel removals were on the order of 50 to 90%.
Removals of alkaline earth metals were relatively unaffected in both aerobic
and anaerobic processes, although the activated sludge process has been
reported to remove 64 to 99% calcium.

With the exception of activated carbon, the physical-chemical processes
were generally unsuccessfully applied for removal of organic materials from
raw leachates. However, reverse osmosis, activated carbon (GAC and PAC) and
ion exhange (IX) were successfully applied to treated effluents from
biological treatment processes. Reverse osmosis treatment removed a high
percentage of organics from both raw and treated leachates, although fouling
problems limited its applicability to raw leachates. Ion exchange treatment
was generally ineffective for organics removal, although cation exchange
resins such as glauconitic greensand (GC) were successful in removing copper,
lead and nickel (these were poorly removed in biological processes). Iron and
zinc were also relatively well removed, as were chromium, manganese, calcium
and magnesium.

Activated carbon adsorption was shown to be capable of removing the
majority of residual organics from chemical and biological leachate treatment
process effluents, yielding BODg concentrations after adsorption of less than
50 mg/1l. Raw leachates have also been treated using activated carbon,
achieving >95% TOC removal (<100 mg/l effluent) with a maximum adsorptive
capacity of 200 mg TOC/g AC.

In situ treatment of leachate using leachate containment and recycle back
through the landfill mass has been demonstrated to be successful on pilot- and
full-scale. Effluents from leachate recycle studies were typically 30 to 350
mg/1l BODg, 70 to 500 mg/l COD, 4 to 40 mg/l iron and <1 mg/l zinc. The
implementation of leachate recycle also generally reduced the time required
for biological stabilization of the readily biologically degradable leachate
constituents by as much as an order of magnitude. Whereas, wastes in
landfills without leachate recirculation may require 15 to 20 years to
stabilize, leachate recycle may shorten this period to 2 to 3 years.

Moreover, if removal and ultimate disposal of accumulated leachate are
followed by appropriate capping and maintenance of closed landfill sections,
the potential for long-term adverse environmental impacts will be greatly
diminished by concomitant removal of refractory substances remaining in the
stabilized leachate and also depriving the system of that liquid (leachate)
transport medium. Therefore, although the ultimate reactivity or fate of
refractory compounds within landfills have not been well established, leachate
recycle appears to offer a management option that can help reduce this degree
of uncertainty and provide a better basis for predicting ultimate behavior.

5




GAS TREATMENT PROCESS PERFORMANCE

Effective recovery of energy (methane) from landfills requires
appropriate provisions for gas collection and treatment, preferably conceived
prior to the initiation of landfill operations. These systems need to be
sized according to expected gas rates and yields. Based upon experiences
recorded in the literature, from 0.005 to 0.10 m3 of total gas have Dbeen
produced per kilogram of dry refuse placed. Most of the total gas is produced
over a relatively short period during the "l1life" of a landfill; the majority
of methane will be produced within a few years after the onset of rapid
stabilization and methanogenesis. Accordingly, typical gas production rates
reported in the literature have ranged from 0.001 to 0.008 m2/kg of dry
refuse/year. With recycle augmented stabilization, these rates may be
increased due to the shortened period (months versus years) for accelerated
conversion of the readily available biodegradable materials present in the
refuse and leachate. The associated gas composition has ranged from 45 to 60%
methane with the balance being primarily carbon dioxide with smaller amounts
of hydrogen, oxygen, nitrogen and traces of other gases.

The choice of treatment technologies utilized for purifying recovered
landfill gas has depended on the intended use of the product. For high BTU
pipeline quality gas, treatment has traditionally included the removal of
water, carbon dioxide, hydrogen sulfide, hydrocarbons and, on occasion,
nitrogen. For on-site use applications, lesser degrees of treatment have
commonly been required, including the removal of water and hydrogen sulfide,
but not necessarily carbon dioxide, hydrocarbons and nitrogen.

Water removal may be best effected by adsorption or absorption;
absorption with ethylene glycol at <20°F (<6.7°C) appears to be the method of
choice. Non-methane hydrocarbons may be removed using carbon adsorption.
Carbon dioxide may be removed by organic solvents, alkaline salt solutions, or
alkanolamines which seem to be the most popular. Hydrogen sulfide may be
removed along with COp by the above methods, or selectively removed by
particular absorbents or adsorbents. Many of the solvent processes exhibit a
higher affinity for H»S than for COp, therefore, these gases may be removed
concurrently in most cases. Dry oxidation processes {(such as iron sponges)
are more specific for hydrogen sulfide, although the non-regenerative nature
of the support materials (such as wood shavings) often poses a requirement for
additonal recharging procedures. Nitrogen may be removed by liquefying the
methane fraction of landfill gas, although this is energy intensive which
underscores the need to avoid introducing air during extraction from the
landfill.




SECTION 3

RECOMMENDATIONS

GENERAL

The generation and treatment of landfill and leachate gas are influenced
by many factors, many of which are poorly understood and ineffectively
controlled or managed. Moreover, it is likely that the current practice of
codisposal of small quantities of toxic and hazardous industrial wastes with
municipal refuse will present increasing management challenges as leachates
and gases are generated. Collectively, these issues have been emphasized by
the results of studies reviewed herein with respect to the variations in
quantity and quality of leachates and gases produced in time and space within
a given landfill setting. Associated uncertainties tend to stymie management
efforts and, as a result, the design, construction and operation of external
leachate treatment facilities have not been standardized. Likewise, efforts
directed toward energy (methane) recovery have been limited because of the